owners Manual For Log SWi“g Customer Service:

Decko Products

SKU# 271-1055 2301 Traffic St. NE
Model# 82300

Minneapolis, MN 55413

1-800-495-9278

Thank You for your purchase of a finely crafted log swing from

Decko Products. The following contains assembly instructions as
well as care and maintenance suggestions. Please take a moment to
completely read and familiarize yourself with this information.

If you have any questions regarding your purchase, please contact
us at 1-800-495-9278

WARNINGS

Please read and understand the following safety warnings to prevent | Iy

personal injury and/or damage to your product

1. To avoid possible personal injury and/or damage to the swing, do not exceed 400lbs of weight while using
the log swing.

2. To prevent tipping, swing gently. Excessive, rapid swinging may cause the swing to tip over.

3. Keep fingers clear of all moving parts and hardware, including all pivot points.

4. Make sure that the log swing is placed on a solid, level surface. Uneven surfaces may cause damage
and/or the log swing to tip over.

FINISHING TIPS (For unfinished wood)

Your Decko Woods furniture is made from high quality, Select grade fir. It is naturally resistant to rot and
decay. Proper finishing will help assure the beauty and durability of your chair. If you choose to paint your
log swing, you should use an exterior grade primer followed by a high quality exterior oil or latex based paint.
If you choose to have the product retain its natural color, you should apply a natural oil-based stain or
preservative annually or as needed. When finishing, make sure you treat the ends of the wood parts that
come in contact with the ground. If you leave the chair natural without adding any finish, it will weather to
a silver gray color

Contact your local paint store, home center or hardware store for other finishing recommendations.

MAINTENANCE

Very little maintenance is required for your swing. Periodically check all fasteners to make sure they are
properly secured. Re-tighten if necessary.

NOTE: It is NOT recommended to use power tools for assembly. They may cause over tightening and
damage to your swing.

NOTICE!

It is normal for the parts of the swing to check or crack. This is
caused by the normal expansion and contraction of the wood during
changes in humidity and or temperature. This will not affect the
structural integrity of the swing.

Tool Required for Assembly
1. Phillips Screwdriver

2. Slotted Screwdriver

3. Rubber Mallet

Version: 2-10-10



Log Swing Hardware

(Hardware pictured below is actual size)

O ® 6 & 6 0 6

7-7/8" Bolt 6-1/2"Bolt  4-3/4"Eye Bolt 4-3/8"Eye Bolt 4-3/8"Bolt 3-7/8"Bolt  2-3/4"Screw
QTY:2 QTY:2 QTY:2 QTY:2 QTY:8 QTY:8 QTY:2
—— o
/
——
/
/
——
/
——
/
——
——
——
— /
= 2-3/4"
——
—
——
— 3-7/8"
4-3/8"
/
—
——
6-1/2" 4-3/4" 4-3/8" ——
—— ——
/ /
/ /
/ /
—— ——
—— —— @
_ ” / /
7-7/8 % %
% % % "
— —— ———] 1-1/2" Screw
/ | _— ——— —_é .
—— — — QTY: 2
— — 1 =
—— ——
—— —— —— 1-1/2
% ——— %
— — — S-Hook
/ ———
% / / .
—— Z Z QTY: 2
— = — .
— — —
— = 1 = \
—— —— QTY: 24
/ /
— ——— >
% é Q 1)
/ — 3
——
—— X
—— <
—— o
—— o
— Small Barrel Nut A
—— Large ma
/ O
1 /2 Washer Washer QTyY: 2 j
N

QTY: 44 QTY: 2
Page: 2 @ : @



O O||® olle o||lo ol|le o||lo@||® || @||® @f| of|]® Of|® @ (O @ ]

Right Arm

Back Assembly
QTY:1 QrY:1
o)
D O D Of|o O @ @|® Of|® of|® Of|l® ©|® Of® OO OO @ I_eftArm
@ QTY: 1
@ Seat Assembly
QTY:1 Left Seat Support
TY: 1
Lo ) 9: ~
® ® ® ® ® ® ® ® ® ® ® ® [@ (SR
Right Seat Support
QTY:1
® @ [©] ® ® €] [©] ® €] [©] ® ®
)
Left Hanging Seat Support
QTY:1

Right Hanging Seat Support
(o o ) QrY: 1

( °o o]

Frame Legs
QTY: 2

Frame Legs
QTY: 2

/ ) )
35-1/2" Frame Support | 30-1/2" Frame Support
}— QTyY: 2 | }7 QTY: 1 4‘

e ©/ \o o/

m 35-1/2" Frame Support | 30-1/2" Frame Support
QTY: 2 | }7 QTY: 1 4‘

/0 ©\ 0o o\

Beam
QTY: 1




Step 1 Assembly

1. Install the left (E) seat support to the back assembly (A).
Step 1: Insert the tenon of (E) into the top cross bar of (A).
Step 2: If necessary, use a rubber mallet to tap on the bottom of (E)
while sliding it into the bottom tenon of (A)

O e|l® ®

@ ofe @

Bolt Hole

(@]
)

Side View
Cut-away

2. Install the right (F) seat support to the back assembly (A).
' Step 1: Insert the tenon of (F) into top cross bar of (A).
Rubber Mallet Step 2: If necessary, use a rubber mallet to tap on the
bottom of (F) while sliding it into the bottom tenon of (A)

Face bolt indent
towards the back of
the swing

Step 2 Assembly

1. On the rear side of the back assem-
bly (A) install two 1-1/2” screws (8)
into the pre-drilled holes on (E) and (F).

Tighten screws with a phillips screw ( Rear side of Back Assembly ]

driver to secure.

(o




Step 3 Assembly

1. Connect the seat assembly (B) to the back
assembly (A) using two 4-3/8” bolts (3), four
large washers (9), and two nuts (6). Only
finger tighten the nuts at this time.

@ olle eofe

(o

@9

Step 4 Assembly

1. Connect the right arm (C) to the seat assembly by inserting the tenon into the hole in the seat. Secure the
arm to the back assembly using one 4-3/8” bolt (3), two large washers (9), and one nut (6). Only finger tighten at

this time.

2. Connect the left arm (D) to the seat assembly by inserting the tenon. Secure the arm to the back assembly
using one 4-3/8” bolt (3), two large washers (9), and one nut (6). Only finger tighten at this time.

@ olle ofe

= 4 Bolt Hole

Side View
Cut-away

Face boltindent
towards the seat

3. Secure the bottoms of the right (C) and left (D) arms to the seat assembly using two - 2-3/4” screws and two
small washers (10). Use a phillips srew driver to secure.




Step 5 Assembly

Fig 1. Q

),

C

1.Insert one barrel nut (11) into the left hanging seat
support (G). Hold in place using a slotted screwdriver.
Insert one eye bolt (2.2) through a large washer (9) and
into the the top of the left hanging seat support (G).
Make sure to properly align the barrel nut and eye bolt.
A 9 Thread the eye bolt (2.2) into the the barrel nut (11).
~— Tighten securely making sure to face the eyebolt hole
)

—

Seat Assembly
side view

as specified in figure 1.

(O}

2. Repeat all steps from step 1 on right hanging support

< Bolt Hole

<

Side View
Cut-away

it

Face bolt indent
away from
the seat

3. Connect the left hanging seat support (G) to the seat assembly using two 4-3/8” bolts (3), four large washers
(9), and two nuts (6). Only finger tighten at this time.

4. Connect the right hanging seat support (I) to the seat assembly using two 4-3/8” bolts (3), four large washers
(9), and two nuts (6). Continue to step 6.

Step 6 Assembly

1. Tighten all hardware on the seat assembly.

Step 7 Assembly

3. Lay beam (H) on the ground as specified in the illustration. Connect frame legs (J) and (K) to the beam (H)
using two 6-1/2” bolts (1.1) four large washers (9), and two nuts (6). Make sure to face the bolt indent on the
main support (J) and (K) towords the ground. Only finger tighten hardware at this time.

Bolt Hole
Side View
Cut-away

4.

Face bolt indent
towards the floor




Step 8 Assembly

e 1. Connect the two 30-1/2” frame supports (0) and (M) to the frame & e
“ @ legs (J) and (K) using four 3-7/8” bolts (4) eight large washers (9), and (9 e
= four nuts (6). Only finger tighten hardware at this time.

Step 9 Assembly

1. Connect the four 35-1/2” frame supports (L) and (N) to the beam (H) through the offset hole using two 7-7/8”
bolts (1), four large washers (9), and two nuts (6). Only finger tighten hardware at this time.

Step 10 Assembly

3. With the help of another person stand the assembly upright. Secure the 35-1/2” frame supports (L) and (N) to
the frame legs (J) and (K) using four 3-7/8” bolts (4) eight large washers (9), and four nuts (6). Continue to step

11.

- & .
T \ , Ty
Tag Ty,

Tagh




Step 11 Assembly
1. Tighten all hardware on the frame assembly.

Step 12 Assembly
@T
@@

-0

®

3. Secure two eye bolts (2) to the beam (H) using
two large washers (9) and four nuts (6). Tighten
to secure. Eye bolt hole must face to the side for
proper operation. Refer to Fig 1.

0
% ie

Fig 1.

/

Support
side view

\

Step 13 Assembly

S-hooks (7).

YOU ARE DONE! ENJOY YOUR NEW SWING

1. With the help of another person attach the swing assembly to the frame assembly using the two




